
REGIONAL WATER SUPPLY STUDY 

"' .. 

CITIES OF ROSENBERG AND RICHMOND 

AND SURROUNDING AREAS 

\ 



DANNENBAUM ENGINEERING CORPORATION 

3100 WEST ALA6AJM HOUSTON, TEXAS 77098 P.O. BOX 22292 HOUSTON, TEXAS 77227 (713)520-9570 

August 1, 1989 

Mr. Pedram Farahnak, P.E. 
Director of Public Works Department 
City of Rosenberg 
P.O. Box 32 
Rosenberg, Texas 77471-0032 

Subject: City of Rosenberg 
Regional Water Supply Study 

Dear Mr. Farahnak: 

We are pleased to submit the enclosed Regional Water Supply Study for the City of 
Rosenberg and surrounding areas. 

This report includes an analysis of existing and future water demands, existing 
groundwater conditions, surface water supply availability, a technical and 
[...]
of the surface water supply system reducing the net benefit to the 

community. 

o The plant, if constructed, would be built to meet timing and 

capacity requirements of areas beyond the Rosenberg/Richmond area. 

Alternative No.2 - Oyster Creek Plant 

Alternative No.2 was eliminated because: 

o Capital costs are higher than other alternatives. 

o The plant is not located central to the Rosenberg/Richmond area. 

Alternative No.3 and No.4 - Rosenberg Area Plants 

Alternatives No. 3 and 4 produced the lowest capital costs, and plant and 

recreational reservoir locations close to the Rosenberg/Richmond area. 

Alternative No.4, a surface water treatment plant located near the HL&P 

canal southeast of Rosenberg, was selected for final evaluation because: 

o Capital costs are lower than the other alternatives. 

o The existing H.L.& P. Canal can be utilized for raw water supply. 

o The recreational reservoir is central to the Rosenberg/Richmond 

area. 

- 77 -



General 

CHAPTER 8.0 - FACILITY PLAN UTILIZING 

SELECTED SURFACE WATER ALTERNATIVE 

The selected alternative features a surface water treatment plant located near 

the HL&P canal southeast of Rosenberg. Transmission lines from the plant will 

supply low pressure water to storage/pumping facilities in Rosenberg and 

Richmond, which will supply and pressurize the distribution system north of u.s. 

Highway 59. The plant will supply direct high pressure water service to the 

areas south of US 59 to minimize reverse pumping. 

Due to the length of the study period and the large difference between existing 

and projected ultimate water demands, a phased plant construction schedule is 

desirable. Phased construction allows reduced initial capital expenditures, 

reduces or eliminates periods of excess plant capacity, and allows flexibility to 

adapt to significant changes in future demands. A three phase construction 

schedule based on the following description was deemed appropriate for this 

study. 

Phase I (initial plant construction) will build plant capacity equal to the water 

demand at that time. Subsequent increases in demand until the first plant 

expansion will be met by groundwater production. Phase II (First Plant 

Expansion) will build plant capacity equal to the water demand at that time, and 

- 78 -



subsequent increases in demand until the second plant expansion will be met by 

groundwater production. Phase III (second and final plant expansion) will again 

build plant capacity equal to the water demand at that time, and subsequent 

increases in demand will be met by groundwater production. 

The schedule described above will result in conjunctive use of groundwater and 

surface water. The schedule eliminates periods of excess plant capacity and 

allows continued use of existing groundwater production facilities. The schedule 

will allow surface water production to meet the majority of the water demand by 

the final phases. The actual ratio of surface water versus groundwater will vary 

throughout the study period and will depend on the timing of initial plant 

construction and future expansions. 

Raw Water Supply/Conveyance 

The raw water supply utilized for the development of the final selected 

alternative will originate from existing and future raw water supplies out of the 

Brazos Basin. The final plan considers utilizing the existing Houston Lighting 

and Power Canal (Richmond Irrigation Canal) to transport raw water from the 

Brazos River, southeast of Rosenberg to the proposed recreational lake which is 

partially utilized for a termination storage facility to be discussed later. 

After coordination with H.L.&P. it was determined that the existing canal had 

sufficient capacity to deliver water for the interim phases without additional 

capital expense. However, it is projected that in the late phases certain road 

- 79 -



subsequent increases in demand until the second plant expansion will be met by 

groundwater production. Phase III (second and final plant expansion) will again 

build plant capacity equal to the water demand at that time, and subsequent 

increases in demand will be met by groundwater production. 

The schedule described above will result in conjunctive use of groundwater and 

surface water. The schedule eliminates periods of excess plant capacity and 

allows continued use of existing groundwater production facilities. The schedule 

will allow surface water production to meet the majority of the water demand by 

the final phases. The actual ratio of surface water versus groundwater will vary 

throughout the study period and will depend on the timing of initial plant 

construction and future expansions. 

Raw Water Supply/Conveyance 

The raw water supply utilized for the development of the final selected 

alternative will originate from existing and future raw water supplies out of the 

Brazos Basin. The final plan considers utilizing the existing Houston Lighting 

and Power Canal (Richmond Irrigation Canal) to transport raw water from the 

Brazos River, southeast of Rosenberg to the proposed recreational lake which is 

partially utilized for a termination storage facility to be discussed later. 

After coordination with H.L.&P. it was determined that the existing canal had 

sufficient capacity to deliver water for the interim phases without additional 

capital expense. However, it is projected that in the late phases certain road 

- 79 -



crossings would have to be upgraded to increase the required capacity. H.L.&P. 

has agreed in principle to allow Rosenberg to utilize the canal for approximately 

SO.05/1000 gallons of delivered water which is reflected in later cost estimates. 

Termination Storage 

The termination storage for this pian considers utilizing a portion of the 

proposed recreational lake (reservoir) water described in Chapter 9.0. This 

proposed storage will fulfill the requirements needed to maintain the desired raw 

water quality. The amount of stored raw water required is based on a desired 

water quality which would limit chloride concentration in the raw water to less 

than 240 mg/I. This concentration is below the EPA recommended level of 250 

mg/1. Historic water quality data previously presented in Table 5.2 shows that 

this is possible 95% of the time. Under this assumption raw water would need to 

be stored for pumpage from a termination storage facility rather than directly 

from the Brazos River System 5% of the time during anyone year. The termination 

storage requirement was calculated by using the ultimate surface water daily 

demand multiplied by the number of days required to satisfy the 5% limit. The 

requirement equates to a stored volume equal to 49.33 million cubic feet. 

Assuming a usable depth of 15 feet this volume would require a ultimate lake 

surface area of approximately 75 acres. The proposed recreational lake discussed 

in Chapter 9.0 contains approximately 125 surface acres resulting in a usable 

storage volume of 82.22 million cubic feet which is sufficient to supply the long 

term termination storage requirements. Assuming lake water usage for 18 

- 80 -



consecutive days (5% of the year) the proposed surface water elevation of the 

lake would drop approximately 8 feet. 

Surface Water Treatment Process 

Raw water from the Brazos River System has been successfully treated in the past 

by industry and municipalities. The Galveston County Water Authority (GCWA) 

began treatment of Brazos River water in 1983 and is currently producing 

approximately 12 MGD of finished water. The treatment process for the plant 

proposed in this plan is projected to be similar to the GCWA plant as described 

below. At the GCWA plant, low lift pumps raise the water from the inlet channel 

to a pair of reactor clarifiers. Cationic polymer is added as a coagulant which 

causes the particles suspended in the water to clump together and settle out, 

clearing the water. Chlorine dioxide is added to destroy algae, taste and odor. 

Lime is added for pH adjustment and water softening. Reactor clarifiers are used 

to clarify the raw water with flocculation, clarification and softening taking 

place in the same unit. Filter aid, chlorine and carbon dioxide are added prior 

to filtration. The filters consist of two feet of crushed anthracite coal, nine 

inches of sand and one foot of gravel. A clearwell holds the filtered water 

where post disinfection with chlorine dioxide takes place. Water from the 

clearwell also serves as backwash water for the filters. Transfer pumps, supply 

treated water to the ground storage facilities. Figure 33 shows a typical flow 

diagram for this treatment process using reactor clarifiers similar to the GCWA 

plant. 

- 81 -



CA TI 0 N IC -------'4::::=4:=:::..J 
POLYMER 

LOW LIFT PUMPS 

t----- CHLORINE DIOXIDE 

..... ---- FERRIC SULFATE 

FILTER AID-------t 

.... ---- CARBON DIOXIDE 

CHLORINE-------... 

USED BACKWASH WATER 
FILTERS 

ZINC ORTHO: __ """"" 

PHOSPHATE -~==:r-~t 
SODIUM FLUORIDE..;.. 

CHLORINE DIOXIDE 

AMMONIA ---I 

CLEARWELL 

DISTRIBUTION PUMPS 

96 P.S.I..:-.----~=:t-... 

TO LAND 
FILL 

tn 
o 
:J 
o 
(J) 

REGIONAL WATER SUPPLY STUDY - CITIES OF ROSENBERG a RICHMOND 

WATER. TREATMENT PLANT FLOW DIAGRAM 
FIGURE NO. 33 



Treatment Plant Facilities 

The ultimate surface water treatment plant will require approximately 35 acres of 

land (excluding termination/storage), and will produce 20.5 MGD average daily 

flow. The plant will be constructed in three phases, as discussed in Chapter 

8.0. The phases and capacities are: 

Phase Capacity Plant Capacity 

I 10.2 MGD 10.2 MGD 2000 

II 5.4 MGD 15.6 MGD 2010 

III 4.9 MGD 20.5 MGD 2020 

The onsite plant facilities comprising the solids contact treatment process 

include the fore bay, low lift pump station, chemical building, and rapid mix 

units, reactor clarifiers, mixed media filters, clear well, ground storage tanks, 

'f 
and the distribution (treated water) pump station. Supporting facili~ties 

include a filter backwash tank, laboratory/office, and an electrical substation, 

sludge facilities will include a sludge pump station, sludge thickeners, drying 

lagoons, and a sludge disposal site. A generic site layout is shown on Figure 

34. 

Offsite facilities will consist of the combined use termination/storage 

recreation reservoir, and a raw water pump station with conveyance lines from the 

reservoir to the fore bay. Supporting offsite facilities include the HL&P Co. 

Brazos River pump station and canal system discussed in previous chapters. 

- 83 -



FORE BAY 

I I 
DISTRIBUTIO 

I PUMP I 
jTATIOJ 

I D 
I SUBSTATION 

D 

00 
- ----.-11 SOLIDS 

-'-b~(J~T 

o 
THICKENER 

CHEMICAL , 
BUILDING 

STORAGE TANKS 

SLUDGE 
DISPOSAL 

LAGOONS 

-----------------_-0 
REGIONAL WATER SUPPLY STUDY - CITIES OF ROSENBERG a RICHMOND 

GENERIC PLANT SITE LAYOUT 

FI GURE NO. 34 



Treated Water Storage/Pumping 

Treated water is stored at the plant for use during peak demand periods. Ground 

storage tanks will provide 6 hour maximum daily demand capacity for the service 

area. Distribution pumping capacity will be tailored to handle the maximum daily 

surface water demands of the service area. 

Transmission System 

The transmission system will consist of two types of waterlines. Low pressure 

waterlines will transport treated water from the distribution pump station at the 

treatment plant to storage/pumping facilities in the Cities of Rosenberg and 

Richmond. The storage/pumping facilities will repressurize the water and feed it 

to the distribution system serving areas north of US 59. High pressure 

waterlines from the distribution pump station will provide direct service to 

areas south of US 59. 

Computer Model 

The hydraulic network analysis for the various conveyance and transmission 

systems was accomplished through the use of computer modeling using a program 

called KYPIPE "Steady State Pipe Network Analysis" by the University of 

- 85 -



Kentucky. The program is based on the Hazen-Williams formula and provides 

pressure information, hydraulic grade line, head losses, pump heads, flow rates, 

velocities and system inflow and demand summaries for a variety of system 

configurations and components. 

The various treated water conveyance and transmission systems were modeled as a 

series of junction nodes and pipe elements. User demands were taken out of the 

system at appropriate node locations. The system was supplied at a fixed grade 

node with a pump described by the useful horsepower needed to supply the demands 

of the system. A typical system contained approximately 10 pipes, 10 junction 

nodes and I fixed grade node. Treated water conveyance and transmission lines 

were located on base maps and were routed within existing street right-of-ways. 

Elevations of junction and fixed grade nodes were taken from USGS topographic 

quad maps, adjusted for depth of bury of lines, and input into the computer 

model. Demands were divided among junction nodes within each demand area to 

approximate service area water usage. 

Network design criteria used in the various system models were as follows: 

a. Design flow is average daily demand. 

b. System pressures will not drop below 20 psi. 

c. Velocities wiII not exceed 7 fps under maximum daily flow. 

d. Average "C" val ues w iII be 120. 

Treated water conveyance and transmission systems were analyzed for various flow 

rate and pressure conditions which represent the water demands for a particular 

- 86 -



alternate or system routing. Output data was analyzed and compared to the 

established system operating criteria, improvements were made to the model as 

needed and the model was rerun. This procedure was repeated until all components 

of the system conformed to the established criteria. 

In addition to the hydraulic analysis performed the computer model simulation 

allowed for checking of each system for disconnected lines, redundant lines, 

agreement of supply versus demand, and general physical layout. Line lengths and 

sizes determined using the computer model were taken directly from the output for 

use in preparing construction cost estimates. 

Construction Schedule Selection 

Capital costs and subsidence effects were examined for two plant construction 

schedules. Case I schedule is: Construction of a 7.6 MGD surface water -treatment plant in 1995 to meet total average day 1995 water demands; an 8.0 MGD 

expansion of the plant in 2010 to meet total average day 2010 water demands (15.6 

MGD); and a 4.9 MGD expansion of the plant in 2020 to meet total 2020 average day 

water demands (20.5 MGD). Case I has previously been shown graphically on 

Figures 9 through 14. Case 2 Schedule is: Construction of a 10.2 MGD surface 

water treatment plant in 2000 to meet total average day 2000 water demands; a 5.4 

MGD expansion in 2010 to meet total average day 2010 water demands (15.6 MGD); 

and a 4.9 MGD expansion in 2020 to meet total 2020 average day water demands 

(20.5 MGD). Case 2 has previously been shown graphically on Figures 15 through 

20. 

- 87 -



For each case capital costs were developed for: surface water treatment and 

transmission facilities; distribution lines along US Highway 59 and to proposed 

municipal utility districts (MUDs); internal distribution system improvements; 

ground and elevated storage tanks, and distribution pumps as required by current 

Texas Department of Health rules; and groundwater wells to meet demands prior to 

surface water treatment plant construction and to meet increasing demands after 

plant construction. 

Existing wells were assumed to have a forty year life at current production 

rates. After forty years, wells were assumed to be either replaced or taken out 

of service, as required by demand. New well requirements were based on meeting 